
OIH 
GOVERNMENT OF INDIA 

MINISTRY OF ENVIRONMENT, FOREST AND CLIMATE CHANGE 
 

LOK SABHA 
UNSTARRED QUESTION NO. 1611 
TO BE ANSWERED ON 10.03.2025 

 
The Water (Prevention and Control of Pollution) Act, 1974 

 
 

1611.  SHRI RAHUL KASWAN: 
 
Will the Minister of ENVIRONMENT, FOREST AND CLIMATE CHANGE be pleased to 
state: 
 

(a) whether the Government has issued any directions to the Punjab Pollution Control 
Board under Section 18(1)(b) of The Water (Prevention and Control of Pollution) Act, 
1974 to submit Action Taken Report thereon; and 

(b) if so, the details thereof? 
 

ANSWER 
MINISTER OF STATE IN THE MINISTRY OF ENVIRONMENT, FOREST AND 
CLIMATE CHANGE  
(SHRI KIRTI VARDHAN SINGH)  
[...]
final outlet of treated effluent for the parameters pH, TSSI COD, BOD with connectivitY

to PPCB & CPCB servers. Duringthe visit/ the o(_EMS was found operational and variation

in o('EMS reading compared with the monitored results was also reported which
indicates the improper working / validation / calibration of OCEMS SYstem

7, During the visit, it was observed that the CETP has provided sludge storage facilitY and

obtained membership from M/s Re-sustainability Limited (M/s RamkY Enviro Engineers

Limited) for disposal of sludge. The c.ETP had dIsposed 602.685 MT Sludge during the
period of 02.04.2023 to 31.03.2024, through TSDF.

And whereas, the SPV is violating the provisions of the Water (Prevention &

Control of Pollution) Act, 1974.
And whereas, Environmental Engineer, Zonal Office-2, Ludhiana brought out that

in light of deficiencies as observed by CPCB in operation of the CETPs of Ludhiana installed for
dyeing units on its visit on 22.04.2024, the Central Pollution Control Board has issued directions

u/s 18/1(b) of the Water (Prevention & Control of Pollution) Act, 1974 vide letter dated

12.08.2024 to take appropriate action including imposing Environmental Compensation and to

ensure that the CETP is operated ensuring:

d) Operation/ augmentation of the treatment system, appropriateIY/ so as to meet the

prescribed discharge standards and to comply with the disposal condition mentioned in the
Environmental Clearance by MoEF&CC dated 03.05.2013 and 08.12.2014 in the aforesaid 40

MLD, 50 MLD & 15 MLD LETPs. Furtherl to stop discharging of treated effluent into Buddha

Nallah from 50 MLD, 40 MLD & 15 MLD CETPs.

\

#'\

Page 4 of 6



P'
J

b) with valid c,dnsent under the Water Act, 1974/ Authorizatio4 under the Hazardous and Other

Wastes (Ma#agement & Transboundary Movement) Rules, +016 form PPCB and compIY with
a11 the condilions mentioned thereof.

c) Undertakind regular calibration, maintenance and validatiob of the OCEMS analysers as per

standard o&erating procedures/recommendations of t+ suppliers, so as to ensure

generation df continuous & reliable data.

d whereas, Punjab Pollution Control Board has further directed by Central

Pollution Contrdl Board as under:

a. To prescribd disposal condition to respective CETPs in acc+rdance with the Environmental
Clearance bJ MoEF&CC dated 03.05.2013 & 08.12.2014.

b. To prescrib+ inlet standards for CETP in accordance
01.01.2016.

c. To regularlyIundertake verification of member industries if the CETP for ensuring proper

operation odPETP/ETP by individual member industry

d whereas, notice to issue directions u/s 3+A of the Water (Prevention &

Control of Pollu dIon) Act, 1974 as amended in 1988 was issued & the spv with an opportunity of

personal hearin& before Chairman of the Board on 13.09.2024 dostponed to 18.09.2024.

Abd whereas, Sh. Lalit Jain, Director of the spv (cITP of 15 MLD) alongwith Sh. 1.K.

Kapila, Advocatd, Hon’ble Supreme Court of India attended thebearing and submitted a written

reply which waskaken on record. The representatives stated thlt although the EC was obtained
by the SPV for dLD based treatment but later on the project das conceived on the SBR based

secondary level [reatment. The representatives further contenbed that other two CETPs of 40

MLD & 50 MLD dapacity were duly sanctioned without any condtion / requirement for ZLD level

treatment. Reg+ding the submission of Bank Guarantee as pEr decision of personal hearing

afforded to the qPV by Chairman of the Board on 16.06.2023, t& representatives informed that

the spv has chaljenged the said decision by way of filing appeal before the Appe11ate Authority

and the decisiod is pending. The representatives disagreed wiI the technical observations as

reported by the 4PCB and did not find the same acceptable to th4sPV and insisted not to penalize

the spv on the 4asis of the said report. The representatives fulher informed that the spv has

applied for obtaibing the consent to operate under the Water (Plevention & Control ofPo11ution)

Act, 1974 with tHe Board.

A+d whereas, during hearing, it was observed b+ the Competent Authority that

the spv has beeb constantly pursued by the Board to submit Iroposal for upgradation of the

CETP to ZLD technologY in consonance with the EC conditionl and thus not to discharge its

effluent into thejBuddha Nallah. However, the spv has not tak41 any step in this direction. The

Ludhiana city hal been declared as critically polluted area due td various reasons and one of the

reasons is the acFivities of the industrial units in violation of thd environmenta1 norms. Though

the Board has idposed EC and performance Bank Guarantee aut the SPV is still violating the

provisions of the IWater (Prevention and Control of Pollution) Acl/ 1974.

Add whereas, the representatives of the spv couID not give any satisfactory reply

to the observatic+IS raised during the hearing

Add whereas, after detailed deliberations and he4ing the representatives of SPV/

officers of the B4ard and taking into consideration various fact4rs including the seriousness of

the issue, the Chbirman of the Board observed that the objectbe to restrain the discharge of
effluent into Budba Nallah cannot be achieved except with the Issuance of directions. It is a fit

case to invoke th} provisions of section 33-A of the Water (Prev+ntion and Contro1 of Po11ution)

Act, 1974 for issuknce of suitable directions to the SPV operatindthe CETP of 15 MLD capacity at

Bahadurke Roadl Ludhiana. Hence, the Chairman of the Bo+d in exercise of the powers

conferred u/s 33-h of the Water (Prevention and Control of Poll4ion) Act, 1974 decided to issue

the following dir4tions to the spv of CETP of 15 MLD capacity:

the CETP notification dated I

1.

\

Page 5 of 6



I' The SPV shall ensure that the operation / augmentation of treatment system of CETP is

appropriateIY made/ so as to meet with the prescribed discharge standards and to comply

with the disposal conditions mentioned in the Environmental Clearance granted by the
MinistrY of Environment, Forest and Climate Change dated 08.12.2014.

2' The SPV shall immediately stoP the discharge of effluent from the CETP of 15 MLD capacity

into Buddha Nallah or any other surface water body.

And whereas, the proceedings of the hearing were conveyed to the industry vide
no. 5798-99 dated 25.09.2024.

Now/ therefore,.the Competent Authority of the Punjab Pollution Control Boardl

in exercise of the powers conferred upon it u/s 33-A of the Water (Prevention & Control of

Pollution) Act, 1974 as amended in 1988, issues the following directions:

.1 ' That/ the SPV shall ensure that the operation / augmentation of treatment system of CETP is

appropriateIY made, so as to meet with the prescribed discharge standards and to comply
with the disposal conditions mentioned in the Environmental Clearance granted by the

Ministry of Environment, Forest and Climate Change dated 08.12.2014.

2' That, the SPV shall immediately stop the discharge of effluent from the CETP of 15 MLD

capacity into Buddha Nallah or any other surface water body
In case of failure to comply with the above said directions, you are liable for action

u/s 41 of the Water (Prevention and Control of Pollution) Act 1974 as amended in 1988

q

F„ ,„fJ;(iR, if ,f

Endst. No. 59oH
Punjab Pollution Control Board

Dated

A copy of the above is forwarded to the Environmental Engineer, Punjab Pollution

Control Board, Regional Office-3, Ludhiana for information and necessary action. He is also

directed to submit report regarding effective compliance of above said directions, within 3 days

positively.

F.,;.##„„,„
Punjab Pollution Control BoardoIL

Page 6 of 6



\

NJAB POLLUTION CONTI
laI Office-l, E.648-B, Phase.V, Foci

Tele Fax:. d161+673789 WebsIte:- www.ppcb.gov.InmT
To

M/s }unjab Dyers AssociatIon (Focal PoInt Module),
8.65 here Land, Ta]pur Road, Jamalpur Awana,

,OL BOARD
I Point, Ludhiana
lmall:a ppcbzolldh@gmail.com

mnkma

Ludhbana

Sub: Proc+edlng of the personal hearIng gIven beford the Chalrman of the Board on
18.04.2024 w.r.t. notice to Issue dIrectIons u/s 33-4 of the Water Act, 1974 as well as

shod cause notIce for revocatIon of consent to opd'ate granted under the Water Act,
1974jalonwith notIce for Imposition of Environme4al CompensatIon (EC).

The bRawl& were present:
On behalf of Punlab PollutIon CODtr oI Board

E 1 Punjab Pollutiol Control Board

Er. P+rdeep Gupta, Chief Environmental Engineer, Lulhiana
Er. R4vinder Bhatti, Senior Environmental Engineer, Zbnal Office-1, Ludhiana
Er. P4rdeep Balu, Add. Senior Environmental Engineel, Zonal Office.1, Ludhiana

On behalf of the C£TP

W e attended the hearing.

The genior Environmental Engineer, Zona1 Office1, L&hiana brought out that the Punjab

Dyers Assodation (PDA) was earlier granted consent un4r the Water Act, 1974 vide no.

CTOW/RenebaVLDH 1/2024/23519336 dated 28.06.2024 valk upto 30.06.2026 for discharge of
trade efflue+t into Budha Nallah after treatment through CEIP of 40 MLD (Focal Point Module)

and domestib effluent onto land for plantation through septil tank.
The Ipv was earlier given personal hearing before Ch4irman of the Board on 12.06.2023,

wherein it das decided that on the basis of best assessmendand judgment, an interim amount

of Environmbntal Compensation (EC) of Rs. 75 lacs (SeventdFive Lacs) be imposed on the SPV

(CHP 40 MLb, Focal Point Module) for violations made by th4SPV and the SPV shall immediately

deposit the barrIe in the O/o Environmental Engineer, Red+al Office-4, Ludhiana, within one

The tETP has deposited Environmental Compensatibn amounting to Rs. 40 Lacs vide

The Lentra1 Pollution Control Board (CPCB) has joijtty carried out the inspection of

Common eduent treatment plant (CETP- 40 MLD Focal PoInt bodule) located in Ludhiana during

April 22- 23,12024 alongwith PPCB officers to verify the com}liance status. The observations of
the team ard as under :-

1. The dETP is designed to treat 40 MLD capacity for tr4atment of effluent generated from

dyei b & printing units located at focal point (Phase I to 08). However, presently, CETP

oper4ted at flow rate 29.oo MLD. The CETP is utilizind73% of its capacity.

2. The dETP receives effluent through dedicated undergjound pipe line from member units

week

RRRr7223sd08406s dated 21.06.2023 & Rs. 35 Lacs vide RRRl7323s5r206rr dated 22.06.2023.

to th4 CETP

3.

4.

5.

Pre-t+eatment system has not installed at individual

CETPlinlet for treatment, as informed by the CETP OPI

Tead observed that CETP operator has installed Electl

of IntEt receiving chamber, outlet of Equalization Tanl

The dETP is based on physico-chemical followed by

com Jised of Receiving Chamber {20.83 mi) > Coarsl

effludnt Collection Sump (416.670 m2) > Stilling cl

(mecdanical + manual) Manual Grit Chamber (2 No./

EquaIIzation Tank [20040 m2) > PH Correction Tank'l

RT-20jmin) > Sludge Blanket Clarifier (3721.374

member units level prior to send

'ator.

lmagnetic Flow Meter at locations
and final outlet of CETP.

liolo8ical (SBR) process. The CETP

Screen (Mechanical Manual) Raw

lmber (20.830 ml) > Fine Screen

11.0 m3) > Oil & Grease SUmmer >

:555.560 ma Lime & FeSO4, dosing,

i, Poly Dosing, RT.2.23 hr) > pH



b

b

Correction Tank-I1 (138.890 m! RT.5 min) > SBR Basins (04), Chlorine Contact Tank

(833.33 m3, RT-30 min) Treated Effluent Disposal > CentrIfuge > Dryer
The sample analysis result of collected samples from Equalization tank, final outlet of
CETP are tabulated below:
Parameters Sam Locations n

e

Tank
Ph 8.2 8.3
TSS 181 28

TDS 4972 4636
Chloride 2551 10002284

Fluoride 0.9 21.1

295Sulphate 461

SuI 22.4e

5Phosnhate as P 0.7 0.20

Ammonical Nitrogen 15 04

10Nitrate-N 9.3 4.7

50TKN 0620
Phenol as (C6HsOH' 10.2 0.1

10Oil & Grease BDL
BOD 30376 54

COD 250943 262

All values are in mg/l except pH

7. It is evident from the above analysis results that the CETP is not compIYing with the

prescribed MoEF & CC effluent norms w.r.t BOD, COD, Sulphide and Chloride.

8. During monitoring, the biomass concentration in the SBR basIns MLSS 4661 mg/l {against

the designed ran# 5000-7000 mdl) MLVSS 3000 mdl {against the designed range 3500'
4200 mg/l) were respectively.

9. The MLSS and MLVSS were found less against designed range which indicates poor
operation of the biological system.

10. Team collected samples of heavy metals from inlet and final outlet of CETP to verify the

stipulated norms, The analysis results of heavy metal samples are given as below:

Sampling
Location

I/L of Eq.

Tank

Final O/L

Sample \ T-Cr
Code

4

Cu PbMn

mo =7iF Brno BDL

4 TI BanD
03 0.102

mom
0305 0.20.0502Prescribed norms

All values are in mg/l except pH

11. The analysis results of heavy metals revealed that the CETP is complying with the

prescribed effluent norms.
12. Online Continuous Effluent monitoring system OCEMS is installed at inlet and final outlet

ofCETP for measuring influent and effluent waste water quality. On the day of inspection,

OCEMS at Inlet and final outlet of CETP were found operational. As informed by the CETP

operator OCEMS of final outlet is connected to PPCB/CPCB server. The final outlet OCM ES

values observed at time of sampling. The relative difference between online data and

laboratory analysis data are presented below
Analysis Date/timeSampling
resultsLocation 12.00 PM

Parameters

21

of CETP

a m
(.)5.06mai w.r.mkiHoly Data



13. The v+tue recorded on line monitoring system values

lab a+lysis data however, value of TSS is hIgher than k

repo aed by CPCB that the CETP installed On line ContI

(OCE bs) at final outlet of treated effluent for the pi

conn+ctivlty to PPCB & CPCB servers. DurIng the vIsIt,
and qariation in OCEMS reading compared wIth mol

whIcH indicates the Improper workingvaHdatton/caltt
14. As In$rmed bY CETP operator that BIo sludge genera1

bio. 4udge sump Its further fed Into centrIfuge for del

8ene+ated from Sludge Blanket Clarlfler is collected 11

fed i+o centrIfuge for dewaterln8 of the same. ne 011

CorreLtion Tank .1 for further treatment.
15. At thI time of visit, team observed that The CUP has

sludgE. As per log book records CETP sludge 3517.23:

TSDFI M/s Re sustainability Limited (M/s Ramky E1

If pH, BOD, COD is lower than the

analysis data. Further it has been

luous Effluent MonitorIng System

'ameters.pH, TSS, COD, BOD with
he OCEMS was found operatIonal

lltored results was also reported

'atlon of OCEMS system.

Id from SBR basin is collected into

'aterlng whereas chemical sludge

lo chemIcal sludge sump and it is

ate of decanter is enrouted to pH

lade Shed for storage of the CETP

MT during (FY 23-24) was sent to

drc Engineers Limited) for final

16. As P+ EC issued (MoEF&CC dated 13/05/2013) ment+ned in special Terms & condition
that the CETP shall not discharge into Budha Nallah. H4wever, treated effluent of CETP is

disch+rged into Budha Nallah through underground dpeline 1 km. The Budha Nallah is

ultim}tely meeting into River Sutlej

The 4njab Pollution Control Board is regularly monit4ring the quality of the effluent at
the inlet & o&det of the CETP and the latest results are as undEr:

mNlnm3amaM=B6.DEmO ®7 8tilII @

2100

100148136148

BDL

0.6 BDLBDLBDL BDLBDL

Date DesIgn

Standards

IM@ Outlet
8.1

12

2409

Outlet
8.3
28

3541

Ou€me

8.2

85

4636

Outlet
8.2

39
5688

Outlet
8.0
20

3341

Outlet
8.0
49

3993

Outlet
8.2

34

3639

Outlet
lglaBI

43

4074

KEn
50

Irm
+1- 10 %
variation

120

17

8.0

BDL

112

16

5.8

BDL

152

27

7.2

0.8IETme IN

Compound

Mm
Amal.

Nitrogen
Ema
iM©l

Chromium
RSC

Bio.assay

BDL

BOL

BDL

gDL 2

32.S
BDL

36.16

BDL

18819]

0.15

36.0

gDL

m2£I

8DL

4

MnRmMr my m% mr aT®Na71n>
I survival ILurvival } survival I survival I survival I survival I survival I survIal I survival jsurvivall survival of 1 survival of
I fish tnlbf fish tnlof fish injof fish injof fish inbf fish Injof fish Injof fisl injof fish inbf esh InI fish in 1 fish in